United States Office of Exploratory

Environmental Protection Research
Agency Washington DC 20460
Research and Development é;A/600‘/9-86/005 Feb. 1986

<EPA  Abstracts of
Phase | and Phase Il
Awards

Small Business
Innovation Research
Program

1983-1985

SBIR




EPA/600/9-86/005
February 1986

Abstracts
of
Phase | and Phase |l
Awards

Small Business
Innovation Research Program

1983-1985

OFFICE OF EXPLORATORY RESEARCH
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
WASHINGTON, DC 20460



Disclaimer

This document has been reviewed in accordance with U.S. Environmental
Protection Agency policy and approved for publication. Mention of trade names
or commercial products does not constitute endorsement or recommendation
[...]
new system is proposed for etching of plastics for plating. The system is the
least toxic possible and less expensive than others.

28. Biological Sequencing Batch Reactor Treatment of a Mixed
Municipal and Industrial Wastewater in an Egg-Shaped
Reactor

SBR Technologies, Inc.
15631 Springmill Drive
Mishawaka, IN 46545

Lloyd H. Ketchum, Jr., Principal Investigator
Robert L. Irving, Corporate Official

Region V

Amount: $48,5600

Operating strategies have been developed for biclogical Sequencing Batch
Reactor (SBR) treatment of both municipal wastes (i.e., low-strength wastes)
and industrial wastes (i.e., high-strength wastes containing difficult to degrade
organics). SBR systems should also offer advantages for biological treatment of
mixed municipal and industrial wastewaters that are relatively low strength,
but contain inorganics and hard to degrade hazardous organics. Engineering a
reactor to accomplish biological treatment of such wastewaters is important
and is the focus of the proposed studies. Low-strength wastewater treatment
typically requires maintaining small quantities of sludge in the reactor to
facilitate removal of treated affluent, and to hold hydraulic retention times low
(i.e., small reactor size). However, when biological treatment of hard-to-
degrade and toxic organics is attempted, quantities of sludge held in the reactor
must be large enough to maintain sufficient numbers of organisms acclimated
to biological degradation of those organics. The egg-shaped reactor, which has
been widely used in Germany and recently introduced in the United States for

19



anaerobic sludge digestion, appears to be well suited for biological SBR
treatment of these mixed wastewaters. The proposed studies are directed at
the process development and engineering design of an egg-shaped SBR
system for treatment of mixed municipal and industrial wastewaters.

29. Pulsed Air Biological Fixed Film Treatment

Process Dynamics Incorporated
119 West 8th Street

P.O. Box 3007

Jacksonville, FL. 32206

Harry Pepper lll, Principal Investigator/President

Harry Pepper, Jr., Co-Principal Investigator/Vice President
Region IV

Amount; $48,219

A high rate downflow sparged biological fixed film reactor design has been
proposed. This system offers an improvement over previous designs in that
instead of constant air sparging, the air sparging to the packed seed is pulsedto
offer more efficient oxygen utilization. Another improvementis that because of
the puising air, the air header supply can be located below the media to permit
full use of the media capacity for biological oxidation and filtration. This
automated high rate system provides secondary treatment at loading at least
five times that of activated sludge, and no clarifiers are necessary.

An 8-10 gpm automated pilot plant has been fabricated to test the air fixed
film design. The pilot plant contains two cells. One cell will contain a volcanic
ash media and the other activated carbon. The media effective size is about 3.5
mm. Activated carbon will be investigated because of its potential for use in the
biological degradation of industrial or hazardous wastes. The treatment
performance and oxygen utilization efficiency will be compared for the two
media.

The system performance and oxygen transfer efficiency will be evaluated by
treating primary effluent wastewater at a municipal facility. The air spargerate
and pulsing time interval will be varied and the level of improvement in oxygen
transfer efficiency and effect on treatment performance will be observed.
Influent and effluent, TCOD, SCOD, TSS and turbidity measurements will be
used to define treatment performance. Reactor dissolved oxygen measure-
ments and off-gas analyses will be made to evaluate the oxygen transfer
efficiency-at each air rate and pulse interval.

20



Topic lll—Biological Sludge Treatment for Improved
Handling and Disposal

30. Detoxification of Sludge Using Aerobic Thermophilic
Digestion with Air Aeration: Pilot Plant Analysis

Microgen Corporation
218 Cayuga Heights Road
Ithaca, NY 14850

William J. Jewell, Principal Investigator
William J. Jewell, President

Region Il

Amount; $48,667

Pathogens, toxic metals, and toxic organics occur at low concentrations in
municipal wastewaters, but many of these materials are concentrated
thousands of times in the resulting primary and secondary biological sludges. A
review of the Environmental Protection Agency’s (EPA’'s) ‘‘safe sludge”
designation for use in food production shows that nearly half of all sludges
generated cannot be defined as ‘“‘safe,”” thus eliminating the cost-effective
ultimate disposal alternative of land application. A process that could eliminate
the toxic constituents of sludge would be of benefit to many municipalities and
industries.

Previous research has developed a process that promises to be capable of
detoxifying sewage sludge in a cost-effective manner. This project outlines the
next phase that is needed to bridge research information with commercial
application.

Aerobic digestion with unique highly efficient self-aspirating aerators was
shown to be capable of autoheating sludges to pasteurization temperatures
(60°C+) by Jewell in a full scale facility in 1979. Further development showed
that modifications to the process have the potential of removing pathogens,
toxic metals, and possibly toxic organics in a cost-effective, simple process.

Autoheating slurrytemperatures can easily achieve 60°C with most sludges
without heat energy additions (higher temperatures would be possible with
heat exchangers), thus killing all pathogens. Manipulation of the pH in these
hot aerobic slurries showed that greater than 80% of most toxic metals could be
rapidly solubilized (in less than 3 hours). Aithough not tested, aeration atthese
temperatures would be likely to result in volatilization of some toxic organics.
Finally, it was shown that the process could also be applied to anaerobically
digested sludge. This latter application is important not only because of the
large installed digestion capacity, but short term aeration (6 hours) of
anaerobically digested sludge results in rapid temperature increases, and
significantly increased settleability and dewatering characteristics, thus
achieving up to 50% volume reduction. Thus a hypothetical system with
hydraulic retention time of less than 24 hours should be capable not only of
substantially reducing sludge volumes but also of producing sludge that would
meet EPA’s ""safe’’ designation for virtually all organic sludges either as an
add-on process or as a new installation.

This study will examine the impact of the unique self-aspirating aerators on
the settleability, dewaterability, autoheating, and metal removal characteristics
of anaerobically digested sewage sludge in a 28 m3full scale unit located atthe
Binghamton, New York, sewage treatment facility (a 190 million |/d capacity
plant). Three other sludges representing a wide range of contaminants, will be

21



trucked to this facility and used in short term batch tests. The results of these
trials will be used to estimate design requirements and to estimate the
feasibility of the process.

31. Development of Chemical Fixation Process to PFRP
Classification for Municipal Sludge Treatment—Enabling the
Reuse of the Resulting Product

Chemfix Technologies, Inc.
1675 Airline Highway

P.O. Box 1572

Kenner, LA 70063

Peter P. Meehan, Jr., Principal Investigator
D. N. Silverman, lll, President

Region VI

Amount: $48,667

Safe treatment and utilization of municipal wastewater siudges is a topic of
significant concern. There is definite need for the development of a treatment
process which does all of the foliowing:

@ Conforms to U.S. Environmental Protection Agency requirements for a
“Process to Further Reduce Pathogens.”

® Creates a product not subject to reinfection.

@ Produces a material suitable for beneficial use.

@ Is economical to utilize.

® Produces a non-toxic product.

This research will afford such a treatment. It is based on the patented
CHEMFIX® process and utilized and expands upon the chemistry intrinsic to
the process.

Pathogenic organisms will be inactivated by high pH and ammonia
disinfection. Metals will be immobilized through chemical reduction or soil
absorption.

Chemical tests will compare the product with agricultural lime and fertilizer
parameters to establish the economic value of the product in agriculture.
Physical testing will indicate viability of the product for landfill cover, road base
material or building, soil amender, or slope stabilizer.

32. Improved Performance of Anaerobic Digesters

Engineering Resources
1400 Kings Drive
Fayetteville, AR 72701

James L. Gaddy, Principal Investigator
Stephen S. Adams, Vice President
Region Vi

Amount: $48,609

The objectives of this research are threefold: (1) to develop techniques for
rapid start-up of anaercbic digesters; {2) to develop procedures for rapid
recovery of upset digesters which have been shocked by overloading, toxic
substances, or pH depression problems; and (3) to increase the overall kinetics

22



of anaerobic digestion. Reaction kinetics may be improved by enhancing the
growth of methanogenic bacteria in the culture. This is accomplished through
the addition of selected organic nutrients and by making nutrients more
available to the methanogens in the digesters by the addition of chelating
agents. Start-up and recovery times may be shortened by the addition of large
numbers of pure culture methanogens. This method reduces the time spent
waiting for sufficient methanogenic growth to develop and permits steady high
rate digestion.

The commercialimpact of smoother start-ups, quick response to upsets, and
improved overall kinetics will be manifested in improved economics for
anaerobic digestion. Improved economics will stimulate the interest of the
private sector in utilizing anaerobic digestion as both a waste treatment
process and a technique for energy recovery from waste materials.

33. Effect of Mobile Dewatering of Septage Sludges on STP
Outflows as Well as on Residential Septic System Leaching
Fields

Waste Process Technology
50 Fairmount Street
Marlborough, MA 01752

Kenneth J. MacLean, Principal Investigator
Kenneth J. MacLean, Executive Director
Region |

Amount: $48,470

Studies indicate that straight septage introduction to activated sludge plants
causes shock loading and subsequent violation of effluent permit standards.

This project intends to evaluate dewatering of sludge by the use of wire cloth
screening to determine if the dewatered sludge meets landfill acceptability
standards, It intends also to determine if the return of the filtrate to the septic
tank of origin or another septic tank impairs the function of leaching fields or if
potential pathogen transfer from one tank to another creates a public health
risk.

This study will pilot test filtration of septage with a subsequent physical and
chemical analysis of the sludge and filtrate. Existing data wi!l be evaluated to
assess the impact of filtrate on the function of the leaching field in addition to
the reduction of the resting period. Various chemicals and polymers will be
evaluated for effectiveness in the straining of septage. The technologies in
question are (1) mobile vacuum filters and (2) mobile micro screens. This will
also include an economic analysis. It is expected that this technology will
improve the outflow characteristics of STP’s of design flows <5 mgd by
removing the shock load to septage from the headworks. Vacuum filtration at
the plants should improve, and filtrate should contain lower BOD, TSS, and
VSS. In addition, it is expected that this technology will have no adverse impact
on the leaching characteristics of residential septic systems and will actually
increase the pumping frequency due to the cost savings to the homeowner,

23



Topic IV—Solid and Hazardous Waste Disposal and
Pollution Control

34. Recovery of Arsenic, Antimony, Chlorocarbons from Spent
Fluorocarbon Catalyst

Chemical and Metal Industries, Inc.
4701 Dahlia Street
Denver, CO 80216

David E. Hyatt, Principal Investigator
Richard L. Angstadt, President
Region Vil

Amount: $46,984

In November of 1984 the President signed into law a set of far-reaching
amendments to the Resource Conservation and Recovery Act of 1976. Under
the new law, land disposal of all hazardous wastes is to be banned over the next
five years. Waste reduction, recycle, and incineration are emphasized.
Particularly targeted are waste streams containing halogenated solvents and
arsenic due to the threats these materials pose to human heaith and to the
environment. Present technology for recovery and recycle or for the incinera-
tion of hazardous halogenated organic wastes cannot be applied to all such
materials. Streams which contain complex azeotropic mixtures or are corrosive,
highly reactive, or acidic are not compatible with current distillation/separation
or incineration equipment.

The spent catalyst from fluorocarbon manufacturing processes is an
excellent example of a hazardous and toxic waste stream which will be
targeted early by the new Act and for which current disposal technology is
inadequate. The proposed research (Phase |} investigates the technical
feasibility of recovering arsenic, antimony, and chlorocarbons from spent
fluorocarbon catalyst with almost total recycle or reuse of the metal values and
recycle or incineration of the halocarbons. Final solid waste products of the
process will be minimal and nonhazardous.

35. Reclamation and Reuse of Chemical Values from Municipal
Sludge Solids

John Brown Associates, Inc.
P.O. Box 145
Berkeley Heights, NJ 07922

Herbert S. Skovronek, Principal Investigator
John A. Brown, President

Region |l

Amount; $42,034

Municipal waste treatment produces sludges rich in complex organic
chemicals that should be considered as a chemical raw material and resource
analogous to wood pulp, agricultural wastes, or petroleum. Current disposal
practices of landfilling, ocean disposal and even incineration disregard these
values and at best recover energy (and possibly metals).

It is proposed to carry out several classical chemical operations, such as
acetylation, carboxymethylation, nitration, etc., on samples of municipal

24



sludges, emphasizing the cellulosic nature of the sludges. The goal will be to
preduce and isolate derivatives that can be compared to existing products now
manufactured from virgin materials (e.g., cellulose acetate, carboxymethyi
cellulose, nitrocellulose). In addition, recognizing that sludge is a complex
mixture, solubilization processes, such as xanthatin or treatment with
cuprammonium hydroxide, will be explored as a means of isolating a pure
cellulose. Product evaluation will be carried out to the extent of demonstrating
that usable fibers, films, etc., can be produced.

In addition, an integral part of the project will be an evaluation of the new
wastes that would be generated and a preliminary judgment of whether such
processing offers environmental benefits.

36. Photolytic Detoxification Concept

W. J. Schafer Associates, Inc.
Corporate Place 128, Building 2, Suite 300
Wakefield, MA 01880

Douglas G. Youmans, Principal Investigator
Patricia A. Buckley, Contract Administrator
Region |

Amount: $48,601

Use of a pulsed ultraviolet radiation is proposed as a means to detoxify
equipment used inthe preparation of toxic chemical compounds. The radiation
will serve to both vaporize material adhering to the surface as well as to bring
about photolytic destruction. This combination of effect is projected to provide a
dry cleaning concept where the toxic material and its byproducts {potentially
toxic) can be concentrated in a chemical trap rather than being diluted in a
liquid phase solvent. This concentration feature thus provides a small volume
of material for further processing (e.g., thermal decomposition) or storage. The
technology appears to offer a practical detoxification device which can be used